6.3.5 RAW WATER TREATING-UNIT 44

6.3,5.1 DESIGN BASIS

Purpose of Unit

The Raw Water Treating unit provides for storage and treatment of the
. influent raw water td, a suiteble quality for feed to the Boiler Feed Water
Treating unit. '

Scope of Unit

The Raw' Water Treating Unit 44 includes storage for seven days of plant
makeup water requirements in the Raw Water Pond, lime softening with
attendaﬁ. additive makeup, sludge dewatering and disposal, clarification,
and sand fil{ration.

General Design Criteria

Unit 44 consists of a2 single train; the water treating section is designed
for a flow of 6428 gpm.

All pumps and mixers have spares; other major equipment is not spared.
The unit design is compatable with an onstream factor of 332 days/year.
[...]
Aluminum suliate for suspended material coagulation

Polyelectrolyte to enhance settling coagulated materials

Lime/soda ash for alkalihe and nonalkaline hardness precipitation

Magnesium hydroxide formed in conjunction with the elevated 'ﬁ'_ater\
temperature results in an appreciable reduction of colloidal siiigza;

The basic process taking place in the clarifier is an accelerated ehenﬁcgl‘
reaction followed by gravity sedimentation. Chemical reactants are.

introduced into the central rapid mix/slow mix reaction zone where the

precipitate formation occurs. Upflow velocity in the sedimentation zone is
low to allow the precipitates to agglomerate and settle out. Rake
assemblies are provided to draw the sludge to the central sump for
removal.

Thickened cold lime softener sludge is routed to a filter press unit for
further dewatering. Siudge cake from this unit is routed offsite to
landfill. The clarified water from the sludge dewatering operations is
recycled to the softener.

Sand Fltration

Dual-media pressure type sand filters are provided to remove residual
turbidity and precipitate carry over from the cold lime softening process.
The filters are charged with an anthracite/sand media.

6_267 7 USE & DISTLISURE OF REPLAY bATA
13 JURILCT 39 THA RESTRICTION £ WNE



AJME-01 B4 445E -DID]

44TK-01 O, 44ME-0102 A4ME~01 D3 44TK-0102 ;
RAW WATER POND  CHLORINATOR POLYELECIROLYTE RECOVERY POND LINE FEEDING SYSTEM  COLD UIVE SOFTENER 50O
DESICH 850 WCAL FEEDING SYSTEM DESICHI 43,100 Eit
s e .
P e P e e Tt Tt s et ___%—1—'?
i A4ME-0103 i i i
i i i i
i ! : !
- . 1 !
i 5 i i
£ L] M I
44P-Ct11A/B i i : i
! ! i i
...—l— } I !
| | | AdME-0104 i
U up— i i
!
!
!
!

Lo s s e o e

44P-010Ta/B ] ]
To SLUBEs r e v b as com e e m ———— =Y i d_j :
('] . » .
FILTER PSS | FOoM | !
H rc =m0 i i Lc _1 ._-_sg\.
i ! H O 4'—"":' —
R bl i ==& % aet T
i e ) iy [Camis W
i P i :
LA i PO - S SRR s
! AAMNE-DID2 ] — -
e e meima s st i e s e oo it

44ME-D1 01

. i
L.P smnr l} 1 iy
S - ] [ (O |
i [ I |
[
wre Lo I
UHIT A - ! I th !
1 - I L] J 1| L)
10 FOTADLE WATCH; ] . [HEXL]
i i ® e
i - e
i

T EiE T
_@ cevermemnnd S\

? FROM CLCAMRELL
e 7 LEVEL COMTRRL

44P-0112A78

A4P-0t 1348

44p -0t 028 /B

447K -010!

——

44TH-0101 ) -

UniT 43

H
:
|
4
]

44P-0105A/8




i - A - AT E
e Rt KT i 4,
s e St

B T L L T P [ . P

101 #pLE5) £00

: § m~l
: 5 o |8 e d—
} - o mmm, Bl | Bl 5 e
. ¥ B @) k| d o 3 13
= : ; st §° 26l 3«
- M ‘ MT )
/ . m 1 mo o] < m !
¥ " gd .m 3 =ElF| | &
“ Bl 2B ey mmm oot=t | i
! o1 n .m.u“ iz ifec—) | 10
: =lB ba fog o3t | 2
: i 2 mmu ols
. o 2
- 3 MIW mm mw
_ : b 28 &l

SR - - -
44NE-0106
SLUDGE_PRESS
f 3
Qun-mmw !
]
AR ?
NOTES?
T
2.

= ’
32 M
|35 <o
- olg = PZids
oleld o L 8 & fikhy
: (N ¥ & ] R FLAS L
H - T ' n i
s m: W L 55
v ¥ 3 . __-nmma
mum —iul..l:.lal-.na.ul...|.|.lu...lo|-|ﬂm|-|..|vln|ul:l_ U M m_uuw
aQ ) ~ ‘ R t F nmn
2IEl . g n 4 P
%2 v ST : 3 T
) 2lg S e g = - ma-mnwm
’ g g wijiis i
- - m - m MNH
- ]
3y i T : e tjses
al& " H \.H_ & < — T
5 : %, YM3z -] I e T— 1l
SiE & ?
- W b g S _ — _v._|
chﬂ ! o w|
-7 H 4}
o ! e e
g ! ) . ©
B I i el NN
4 i i R :
I : ! {
! |
ﬁ m H H B e—
a5 ! - T e .: I
1 i i 8 H [}
g = PR SR AR =
3 ! Q) i Ay i --ae
| y 'OE SO\E —;.-)
i z M3l 1 eeeeea- 7 w\E H R
= . i - i K} ——— Ehdd o n T
L Ar. : i s & it of o UL ek IITITED N
: o] sosessessegzpiemmmmien = 5o
E - Y L \._. = Trees IS
BTN ¥ S & RPN £/




TABLE 6.3.5-1
MATERIAL BALANCE
RAW WATER TREATMENT-UNIT 44

Stream Number 44-1 44-2 44~-3 44-4

Stream Name Raw Water To Potable To FGD RO Reject
Makeup Water Unit 43 From

Treating Unit 49

Water ib/hr 3,406,500 27,000 244,000 1000
(gpm) (6813) (54} (488) (2)
Total Ib/nhyr 3,406,500 27,000 244,000 1000
Pressure, Psia 13.7 63.7 88.7 300
Temperature, °F 60 60 60 80

NOTE: Flow quantities, pressures and temperatures shown are for the
total unit on & stream-day basis, are to be used solely for

process design purposes, and are not necessarily the conditions
which will be attained during actual operations.

A anan I e am mee— s



TABLE 6.3.5-1 (Continued)

MATERIAL BALANCE

RAW WATER TREATMENT-UNIT 44

Stream Number 44-5 44-5
Stream Name . To U.C.T. To Boiler
Makeup Feed Water
Treatment
Water ib/hr 1,732,500 1,435,000
(gpm) (3465) (2870)
Total 1b/hr 1,732,500 1,435,000
Pressure, psia 43,17 33.7
Temperature, °F 80 80
6-270 USE OR CISELISURE OF NEPCONT DaTA

H SURIZETY T THE AESTRACUSN CN THE
MOTICE PAGE AY THE FROMT 3F THI3 REFoRY




AREA BOLINDARY

z

rale]

A OO

S5P-0I23 A/

P

mmer / A

SSPONIA

C!g@ o

1

SEASe

[
N~

BOUNDARY -

AREA

L Pl APPROVED EOR Sreier

PREILEINIT LS T T




NV

Ete e n R e M T ;

] - -
: i 1
"’-“"l-inm«mm
- BW“ﬂlﬂmr.u.mhm
-‘“'mnm:-“.,mm
FIME-0/06 I
SR O 7,
-ov0 B e
wrwal--s l )  ASPT-OIOIAE T
195500 H OO P DD
A
ALCESS ROAD E
3
1]
i
ST O %
N SO S S S

IDUCCE PRAYT SEALNS

HH

=X
AL BQUIPMENT SIBE3 AND
LOCATIONS ARE APPROXIMATS
Seses & ¢ § § 8§
-«
Revucgp PEWNT Seans
3 — FLOT FAM ~ BT 44,45 5 1D _
. == RAWS BMTER TREATNNG , BN § CONDEMIATE
FLUOR """"" TECATING 7 POTABLE WATEA ]
e o ey B e | e orOw TRIBE OF _u_mnm AMOATANA Y =
e e 8R570¢-44-4-050 /

SRS T M

e

i

-~ gl TG e £ B S A T T T v Sy




TABLE 6.3.5-2
EQUIPMENT LIST
RAW WATER TREATING-UNIT 44

Number Required

Item No. Equipment Name Operating Spares
44TK-0101 Raw Water Pond 1 0
44TK-0102 Recovery Pond 1 0
44TK-0103 Thickener Holding Tank 1 0
44TK-0104 Alum Storage Tank 1 0
44P-0101 A/B Potable Water Feed Pump 1 1
44P-0102 A/B Raw Water Treatment Feed Pump 1 i
44P-0103 A/B Lime Softener Bottoms Pump 1 1
44P-0104 A/B Softened Water Pump 1 1
44P-0105 A/B  Recovery Pond Pump 1 1
44P-0106 A/B Thickener Sludge Pump 1 1
44P-0107 A/B Polyelectrolyte Feed Pump 1 1
44P-0108 A/B Lime Feed Pump 1 1
44P-0109 A/B Soda Ash Feed Pump 1 1
44P-0110 A/B Alum Feed Pump 1 1
44P-0111 A/B Polyelectrolyte Cleanout Pump 1 1
44P-0112 A/B Potsble Water Treatment Backflush 1 1
44P-0113 A/B FGD Sleking Water Pump 1 1
44TH-0101 Thickener 1 0
44FT-0101A~J Sand Filter Unit 9 1
44ME-0101 Cold Lime Softener 1 0
44ME-0102 Chlorinator i 0
44ME-0103 Polyelectrolyte System 1 0
44ME-0104 Lime Feeding System | 1 0
44ME-0105 Soda Ash Feeding System 1 0
1 0

44ME-0106 Sludge Press

R-2T79 * [ { At mm ma—m |




6.3.6 BFW AND CONDENSATE TREATING-UNIT 45

6.3,6.1 DESIGN BASIS

Purpose of Unit

The Boiler Feed Water (BFW) and Condensate Treating unit filters and
demineralizes treated water makeup to the boilers and purifies returning
condensate for reuse in the boilers.

Scope of Unit

EFW and Condensate Treating Unit 45 includes activated carbon and cart-
ridge filtration, reverse osmosis (RQ) purification, and ion exchange
demineralization for treated:raw water makeup. Separz;te systems of
purification equipment are included for treating the returning steam
condensate. Cold condensate from the power plant flows through polishing
filters and mixed bed demineralizers before being returned to the boiler
feed water deaerator. Vacuum condensate from the SNG compressor drivers
is combined with process condensate, and pumped through a filter/ softenei-
unit into storage where clean low pressure condensate is added. This
combined stream feeds the process waste heat boiler deserator. Potentially
oily low pressure condensate flows through the de-oil filter and into the
lew pressure boiler deaerator. Makeup to the LP deaerator is taken from

“‘the RO effluent and softened by a sodium zeolite softener before the flow
joins the de-oiled condensate stream.

‘Also within the scope of the unit arve tanks for additive makeup and
storage of acid and caustic used for jon exchange resin regeneration.

6-273 ' {ISL 03 DISCISCURE OF REPSRY DATA —!
13 SURILCT 78 11w RESTRLTION £ THE

MATIPF DARE AT ILE PRlldew e eun mandan i




6.3.6.1 (Continued)

General Design Criteria

Unit 45 consists of a single train. Filtration and demineralization
equipment within Unit 45 have at least ome component on backflush or

. regeneretion as a spare with the remaining number onstream, All pumps
S and mixers have spares.

The unit design is compatible with an overall plant onstiream factor of
332 days/year,

All equipment are motor driven.

The turndown capability of the unit is to 33 percent or less to provide
feed for one of the three plant boilers.

Process Specifications

The BFW and Condensate Treating unit produces 392 gpm of boller feed
water meeting the American Boiler Manufacturers Association specifications
fur 1500 psig boiler service, 794 gpm of boiler feed water for 600 psig
boiler servics, 11,3 gpm of boiler feed water for 100 psig boller service
and treats T677 g&‘.n of returning condensate for re-use in the boilers.

Teed

The feed to the demineralization section of the unit is the product of the
Raw Water Treatment Unit 44.

Total Hardness 184 ppm (CaCO; equivalent)
Alkalinity 23 ppm
TSS 0-1 ppm

U3E ON DISCLISURE OF MEPZN; BATA
13 SUDIZCY Y0 THE RESTRICTION N THE

6274 ' - ‘I




6.3.6.1 (Continued)

DS 554 ppm
pH 6.8
Temperature 60°F

The condensate returning to Unit 45 for treatment contains dissolved
impurities that are removed.

Products

The boiler feed water product from Unit 45 meets the American Boiler

Manufacturers Association Specific_é'tiénsx.;for the respective boilers, as
follows: '

Concentraticn ir ppm

Total Solias . C 0.5

Sodium (as CaC0Q,) 0.5
OH {as CaCQ,) . 0.5
Silica (as Si0,) 0.005
Oxygen : 0.05%
pH T-8

i

The water containing the concentrated impurities from back flushing and
regenerstion within the unit is divided into streams with higher TDS than
the RO inlet and those with lower TDS, The low TDS steams are sent to
the Utility Cooling Tower. The high TDS streams are routed to Ash
Handling Unit 03. |

Utility Requirements

Power 15,200 kW

6-275 USE BN BISCLISURE 0F REPZNT DATA
13 SUBICT F THE RESTRICTION G INE
Y : NOTICE PAGE KT THE FROMT % Tt nronay




6.3.6.2 PROCESS DESCRIPTION

Drawing Nuvmbers 835704-45-R-101 and 835704-45-R-102 are the flew dia-
grams for Unit 45. The unit material balance (Table 6.3.6-1) and equip-
ment list (Table 6.3.6-2) follow the drawings.

Demineralization

Treated Raw Water flows from Unit 44 et a rate of 6335 gpm into the clear-
well. From there 3465 gpm is pumped to the Utility Cooling tower and
smail streams are pumped back to Unit 44 as backflush and chemical
makeup water. The balance of the feed water, 2870 gpm, is pumped to
the BFW purification section where it undergoes the following treatment
steps:

Activated Carbon and Micron Cartridge Filtraiion
PH Adjustment

Reverse Osmosis

Cation Demineralization

Anion Demineralization

Mixed Bed Deminersalization

end flows to storage in the demineralized water storage tank. This water
is makeup for 1500 and 600 psig boilers.

After the RO unit, 1130 gpm is diverted to sodium zeclite softening. This
flows to the medium/low pressure deaerator as makeup.

Pretreated Raw Water Classification

A clearwell is provided to classify raw water and low TDS waste waters for
makeup and further treatment processes. Water from sand filtration flows
" into the first compartment, where water is withdrawn for use as chemieal

§-276 USL 3% MSELIBURE OF REPIRT LATA i
1% SUDILLT % THE RESTRICTION ¢ InE



(R

5.3.6.2 (Continueqd)

e

dilution water, and utility cooling tower makeup. Water ‘overflowing the
weir is pumped to activated carbon filters for further treatment.

3|

X
¥
+

A

i

2
1

Activated Carbon Filtration

The water exiting the clearwell is routed through activated carbon drums,
where remaining organic material and residual free chlorine are removed.
The main function of the activated carbon is to protect the downstream
reverse osmosis unit membranes.,

Boiler Feed Water Demineralization

Pretreated raw water is pﬁmped ta deminerslization after activated carbon
filtration. Upon entering the demineralizer section, the water undergoes a
pretreatment phase designed to condition the water for trestment by reverse
osmosis, Thg water is processed as follows:

Micron filtration by cartridge filters to avoid RO me:abrance fouling,

PH adjustment by scid addition end feed of a phosphate based chemi-
cal to prevent membrane secaling,

Temperature adjustment to attain optimum membrane permeability.

The water is boosted to Reverse Osmosis system pressure by in-line
pumps.

Reverse Osmasis (RO)

This process forces the water at a high pressure through semi-perméable
(‘ . membrances which produces a product water relatively free of dissolved
salts. The permenting water carries a rercentage of the dissolved salts

6-277 UST CA CIBCRIRUAL OF REFCAT DATA
13 SYBILCT ¥ THE RESTRMCION £ THE
NCTICE PAGE AT (HE FRCHT OF TNI: REDASY




6.3.6.2 (Continued)

through the membrane, while the bulk of the dissolved salts are retained
on the inlet side of the membrance. The concentrated brine is collected
and discharged to the Utility Cooling Tower Blowdown System for addi-
tional recovery. The RO unit is of modular design and will treat 2863 gpm

of feed water, based on an 87 percent conversion rate, .with a product
water production rate of 2491 gpm.

T R R

N

&
A
R
i

i

Pt
e

: +
g
B
T ..'
b

ok
|

|

i

3

s

BRI
4

H
]
at
N
54
i

x
|

!
.
R
k

Ion-Exchange Demineralizers

The fon-exchange demineralizers are multiple, parallel operating trains,
with each train consisting of a cation unit and an anion unit, A strong
acid cation resin operating on the hydrogen cycle is used to carry out the
cation exchange. Cation resin is regenerated using 66° Be' sulfuric acid
diluted to four percent to shift the equilibrium to the hydrogen ion form.

Purity of the decationized water is monitored by a sodium probe at the
outlet of each cation exchanger.

.
PUEER.

B hen

PRSP |

The anion units are designed to operate on the hydroxyl eycle using a
strong base anion resin. Anion plus dissolved carbon dioxide and silica
accumulated on the anion resin sites during the process cycle are removed
during regeneration by a four percent solution of sodium hydroxide. High

silica concentration and high conductivity probes are provided to signal
bed exhaustion.

P AL

The regenerate waste disposal is poverned by the following:

TN Lo s AT L PR
S TR

Waste effluent with a TDS content higher than the Reverse Osmosis system
influent is routed to the Ash Handling unit.

sy
Bty

Waste gff_luent with a TDS content at or below the TDS level of the

Reverse ' .mosis system is collected and, following pH adjustment, injected
into the Utility Cooling Tower Blowdown Treatment System.

Nonrrn l LIRE AR MM ABIAE P brnsan o scne ‘



6.3.6.2 {(Continued)

The ion-exchange demineralizer system consists of cation/enion units
designed to produce a total of 1316 gpm of product water with two units in
operation, one in regeneration standby. The demineralizer system is sized
end provided with resin quantities to operate with 100 percent Reverse
Osmosis system and treated influent,

Mixed Bed Polishers

The effluent frcm the cation/anion units contain some leakages of dissolved

solids (predominently sodium and silica) when the exchangers are operating

near the end of their cycles, Two mixed bed polishing units are provided

as a final treatment step to ensure water quality as specified by ABMA. 3
The units contain a homogenous mixture of strong acid cation and strong " :
base anion resin, ope ated in the hydrogen and hydroxyl form similar to

the cation and anion units. The "polished" water is essentially pure and

flows to the demineralized water "storag'é tank. Regeneration waste is

handled in the same manner as the cation/anion train regeneration waste.

One polisher is continuously in service, with the remaining one either

regenerating or at standby.

-t

Condensate Collection

Influents to this unit also include the condensate return from the boilers
and the other plant units. Cold condensate from the power plant is pro-
cessed in a mixed bed polishing unit and returned to the boilers at a flow
rate of 5821 gpm. Vacuum condensate from the SNG compressors is treated
in two filter softeners and sent to a storage tank where it is combined
with flashed and cooled medium and low pressure condensate. This conden-